Page of 21

Utilitech 006220B User Manual

Floodlight pro.
Hide thumbs
Utilitech® is a registered trademark
of LF, LLC. All Rights Reserved.
ATTACH YOUR RECEIPT HERE
Serial Number
Questions, problems, missing parts? Before returning to your retailer, call our customer
service department at 1-866-994-4148,8 a.m. – 6 p.m., EST, Monday – Thursday, 8 a.m.
-5 p.m., EST, Friday.
AB13137
Purchase Date
1
ITEM #0458089
FLOODLIGHT
MODEL #006220B
006220W
Franç aisp. 08
Espaňol p. 15
0461147

   Related Manuals for Utilitech 006220B

   Summary of Contents for Utilitech 006220B

  • Page 1

    ITEM #0458089 0461147 FLOODLIGHT Utilitech® is a registered trademark of LF, LLC. All Rights Reserved. MODEL #006220B 006220W Franç aisp. 08 Espaňol p. 15 ATTACH YOUR RECEIPT HERE Serial Number Purchase Date Questions, problems, missing parts? Before returning to your retailer, call our customer service department at 1-866-994-4148,8 a.m.

  • Page 2

    PACKAGE CONTENTS PART DESCRIPTION QUANTITY Light Fixture HARDWARE CONTENTS Wire Nut Mounting Φ13x12 mm Screw Cap Φ0.5x0.46 in. Short Φ13.5x7 mm Mounting Screw Φ0.53x0.28 in. Qty.3 M4x40 mm Long Crossbar M0.16x1.58 in. Crossbar Screw Mounting Screw 98x20 mm Qty. 1 M4x25 mm M4x50 mm 3.86x0.79 in.

  • Page 3

    SAFETY INFORMATION Please read and understand this entire manual before attempting to assemble, operate or install the product. WARNING ●This light fixture is designed to fit standard junction boxes as defined by the National Electrical Code. Consult a qualified electrician if you are not certain about the installation process. Always install wiring connections in accordance with local code, ordinances and the National Electric Code.

  • Page 4

    ASSEMBLY INSTRUCTIONS 1. Turn OFF all power to circuit at main circuit breaker or fuse box. CAUTION: DO NOT rely on wall switch alone to turn off power. 2. Attach crossbar (EE) to junction box (not included) with the two crossbar screw (CC). Hardware Used Crossbar Screw Crossbar...

  • Page 5

    4. Make sure wire connections are secure. Carefully place wires into junction box. Position the light fixture (A) cover plate over the crossbar (EE). Note: Long mounting screw (AA) and short mounting screw (BB) are provided for differences in screw hole depth. Put either long mounting screw (AA) or short mounting screw (BB) through the center hole and into the crossbar (EE) and tighten the screw until secure.

  • Page 6

    TROUBLESHOOTING PROBLEM POSSIBLE CAUSE CORRECTIVE ACTION 1. There may be a poor connection between 1. Check supply wire The light the light and supply wires inside the connections. will not junction box. 2. Check that the switch is on illuminate. 2.

  • Page 7

    Crossbar Screw 458089- CC 461147- CC Wire Nut 458089- DD 461147- DD Crossbar 458089- EE 461147- EE Mounting Screw Cap 458089- FF 461147- FF Printed in China Utilitech & UT design® is a registered trademark of LF, LLC. All Rights Reserved.

  • Page 8

    0461147 PROJECTEUR Utilitech est une marque de commerce déposée ® de LF, LLC. Tous droits réservés. MODÈLES #006220B 006220W JOIGNEZ VOTRE REÇU ICI Date d’achat Numéro de série Des questions, des problèmes, des pièces manquantes? Avant de retourner l’article au détaillant, appelez notre service à la clientèle au 1 866 994-4148, entre 8 h et...

  • Page 9

    CONTENU DE L’EMBALLAGE PIÈCE DESCRIPTION QUANTITÉ Projecteur QUINCAILLERIE INCLUSE Vis de montage courte Vis de montage Vis de traverse M4 de 40 mm longue M4 de 25 mm Φ 0,5 x 0,46 po M de 0,16 x 1,58 po M4 de 50 mm M de 0,16 x 2 po Qté...

  • Page 10

    CONSIGNES DE SÉCURITÉ Assurez-vous de lire et de comprendre l’intégralité de ce manuel avant de tenter d’assembler, d’utiliser ou d’installer l’article. AVERTISSEMENT ●Ce projecteur est conç u pour être connecté aux boî tes de jonction standard en vertu du Code national de l’électricité.

  • Page 11

    INSTRUCTIONS POUR L’ASSEMBLAGE 1. COUPEZ toute alimentation au circuit électrique à partir du panneau de disjoncteurs ou de fusibles. ATTENTION : Ne vous fiez PAS uniquement à l’interrupteur mural pour couper l’alimentation électrique. Fixez la traverse (EE) à la boî te de jonction (non incluse) à l’aide des deux vis de traverse (CC).

  • Page 12

    4. Assurez-vous que les raccords sont solides. Placez minutieusement les fils dans la boî te de jonction. Placez le couvercle du projecteur (A) sur la traverse (EE). Remarque : Une vis de montage longue (AA) et une vis de montage courte (BB) sont fournies; utilisez celle qui convient.

  • Page 13

    DÉPANNAGE PROBLÈME CAUSE POSSIBLE MESURE CORRECTIVE 1. Il y a peut-être une mauvaise connexion 1. Vérifiez la connexion des fils entre le projecteur et les fils d’alimentation du cordon d’alimentation. projecteur 2. Vérifiez que l’interrupteur est situés dans la boî te de jonction. ne s’allume 2.

  • Page 14

    Capuchon de connexion 458089- DD 461147- DD Traverse 458089- EE 461147- EE Capuchon de vis de montage 458089- FF 461147- FF Imprimé en Chine Utilitech et le motif UT® sont des marques de commerce déposées de LF, LLC. Tous droits réservés.

  • Page 15

    0461147 REFLECTOR Utilitech ® es una marca registrada de LF, LLC. Todos los derechos reservados. MODELO #006220B 006220W ADJUNTE SU RECIBO AQUÍ Número de serie Fecha de compra ¿Preguntas, problemas, piezas faltantes? Antes de volver a la tienda, llame a nuestro Departamento de Servicio al Cliente al 1-866-994-4148 de lunes a jueves de 8 a.m.

  • Page 16

    CONTENIDO DEL PAQUETE PIEZA DESCRIPCIÓN CANTIDAD Lámpara ADITAMENTOS Tapa para Empalme tornillo de Tornillo de plástico montaje montaje corto Φ13x12 mm Φ13,5x7 mm Tornillo de la Placa M4x40 mm Φ0,5x0,46” Tornillo de Φ0,53x0,28” placa perforada M0,16x1,58” perforada montaje largo M4x25 mm 98x20 mm M4x50 mm Cant.

  • Page 17

    INFORMACIÓN DE SEGURIDAD Lea y comprenda completamente este manual antes de intentar ensamblar, usar o instalar el producto. ADVERTENCIA ●Esta lá mpara está diseñada para adaptarse a cajas de unió n estándar según lo define el Código eléctrico nacional. Si no está seguro de cómo instalar el producto, consulte a un electricista calificado. Instale siempre las conexiones del cableado de conformidad con los códigos y las ordenanzas locales, y el Código Eléctrico Nacional.

  • Page 18

    INSTRUCCIONES DE ENSAMBLAJE 1. Desconecte por completo el suministro eléctrico en el interruptor del circuito principal o en la caja de fusibles. PRECAUCIÓN: NO utilice solamente el interruptor para desconectar la alimentación. Fije la placa perforada (EE) a la caja de unión (no se incluye) con los dos tornillos de la placa perforada (CC).

  • Page 19

    4. Asegúrese de que las conexiones del cableado estén seguras. Coloque cuidadosamente los conductores en la caja de unió n. Coloque la placa de cubierta de la lámpara (A) sobre la placa perforada (EE). Nota: Se incluye un tornillo de montaje largo (AA) y un tornillo de montaje corto (BB) para las diferentes profundidades de los orificios para los tornillos.

  • Page 20

    SOLUCIÓN DE PROBLEMAS PROBLEMA CAUSA POSIBLE ACCIÓN CORRECTIVA 1. Puede que exista una conexión 1. Revise las conexiones de los La lá mpara inadecuada entre la luz y los conductores conductores. no ilumina. al interior de la caja de unió n. 2.

  • Page 21

    461147- CC Empalme plástico 458089- DD 461147- DD Placa perforada 458089- EE 461147- EE Tapa para tornillo de montaje 458089- FF 461147- FF Impreso en China Utilitech & UT design® es una marca registrada de LF, LLC. Todos los derechos reservados.

This manual also for:

006220w

Comments to this Manuals

Symbols: 0
Latest comments: